For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 1 of 50

Z-Force S 60 LP

Deck Li

)

>
/N P ===
wl m 0
// \\
VLY -
@) O
\/{u / / (<]
/ /,A/ .ML Ww m
L e (D) // e Am ,
= \ / \ ,.HHMW_MHHHMW
7 ,,,/ xA, 7§
~ [ A\ AN
N\ - S // \\ 9 =
\ /AMWV g \\/ mﬂm ,._m N~
mm_ o/ / / \ UA/ AN N Sty
0. / SNV N KN ~ ~
N e T N VA N g >, =
/ © P ~ / // /N :!..Vmww PN whm. . \
‘@ =7 @ IR\ “ING NS e/
e y/ o > { J
Iy SO/ A "
/o TS\ / N\ /] / / / v N
\\.m”// G .m, % \ \ / \ / / ummmllll /\ \\ P
=" R _ \wmwm.w\\ \ /// 7, \\ T ® A@
F RN \ / e
(SO S\ vy Q) e I~
¢ SNV N/ =5\ L SR
/ N e N\ \Y / \ G
/ =N LN &7 S~
/ AN S T
”u_" A ) %
{

oy
Sy &
%

ez

e pm

- \A A =
(N o PRANYG A
o~ . RN \Vﬂﬂmyﬂ \\“}v 1
g =
= A.i...-ﬁmmwv / /m \mmw ||||||| , ~
N/ rST /

\.

/s
b
A o n

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP Page 2 of 50
Deck Lift
Ref#  Part Number Qty S/P/F  Description
1 01003536 1 Shoulder Screw, .625 x .830
2 02002879 1 Lift Rod
3 02005535 1 Spacer, .632 x .877 x .548
4  603-04741 1 /P Rock Shaft Assembly
5 603-04747-0637 1 Foot Lift Pivot Assembly For models built
6.6.2010 & Before
5 603-04831 1 Foot Lift Pivot Assembly For models built
6.7.2010 & After
6 603-04748-0637 1 Lift Pedal Assembly For models built 6.6.2010
& Before
6  759-04272 1 Lift Pedal Service Kit For models built
6.6.2010 & Before
6  603-04828-0637 1 Lift Pedal Assembly For models built 6.7.2010
& After
6  732-04288 1 Torsion Spring For models built 6.7.2010 &
After
6  738-0966A 1 /P Screw .50X.925 For models built 6.7.2010 &
After
7 603-04771-4021 1 Deck Lift Adjustment Bracket
8 703-07489 1 /P Lift Link Bracket
9  703-07540-0637 1 Index Plate
10  703-07552 1 /P Pedal Link Plate
11 703-07554-0637 1 Mide Link Plate
12  703-07639-0637 1 Front Hanger Rod Bracket Mount
13  703-07663-4021 1 Deck Up Stop Bracket
14  703-07672-0637 1 Deck Lift Square Spacer
15 703-07770-0637 1 Mid-Angled Link Plate
16  710-0514 1 /P Hex Screw, 3.8-16 x 1.00
17  710-0528 1 /P Hex Screw, 5.16-18 x 1.25
18 710-1008 1 Hex Washer Screw, 3.8-16 x 1.875
19 710-3011 1 /P Hex Screw, 3.8-16 x 2.25
20 710-3032 1 /P Hex Screw, 1.2-13 x 1.25
21  911-04160 1 /P Lock Pin, .375 x 2.25
22  712-04065 1 /P Flange Lock Nut, 3.8-16
23  912-3015 1 /P Jam Nut, 5.8-11
24  712-3083 1 /P Hex Lock Nut, 1.2-13
25 914-0145 1 /P Click Pin, .092 x 1.64
26  916-0231 1 /P E-Type Ring, .750
27 917-04074 1 /P Adjustable Deck Gear
28  731-06848 1 Spacer, .791 x .950 x 1.35
29  936-0119 1 /P Lock Washer, 5.16
30 736-0343 1 /P Flat Washer, .330 x 1.25 x .120
31  738-04337A 1 Shoulder Spacer, .9790 x .2025
32 738-04428 1 Shoulder Spacer, 3.8-16 x .562 x .360
33  738-1007 1 Shoulder Screw, 3.8-16 x .50 x .50
34  941-0598 1 /P Hex Flange Bearing, .752
35 750-04215 1 Spacer, .375 x .625 x 1.290
36 750-05184 1 /P Spacer, .760 x 2.000 x .790
37  750-05362 1

WWW.mymowerpar

Spac]g-r, 632 x .877 x .281
S.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 3 of 50

Z-Force S 60 LP

Drive System 60-Inch Deck

R ”/ﬂl .

Sy

ac/ ,”/
3\
\ o\ N\
9 % Ve \
\ .wv/ =% 29 //
~ \/ N\
l// . "“u_ \A\.mmmww,\W\
T [FTSY
(o R i "m“\\m\“mwam
_— 4 m‘ Mm e .M )
o S (NS
“_ P
/ ) ~- G wmmmmm _m_ mwl‘ﬁuuuuw‘..i..! -
/GHT\N .a./ ~ W Mz/,wwim WW MMM]vmw‘llll.,_va.
v/ \ N L S NW\ ™
\ / \ 4 = L
\ L= 28\ / A7 L/ A—
¥ E) - (RSN
Lo/ YY) NN
\~ NI N Sy Y
T o N\
ANURUATEN el 7
ge\ \ 1 N\,
> 78N I I~ mwm&mmmmvmwmi‘i.s / \\ /\v
{ l' P AN &
n_m. :_. N MWWW/ﬂmmmnww ,_\.\ A\ /\ / \\ /
& o - Wmm NW /mmm m // \\ \\
lll.y - // \ o . - W 4 v \ /
g imagee A/ "3 / mwm WK \m\ \ ,\\ /
2
\

N\
\
-
an
11
R
i
i
]
e
I
I
|
N
o G|
4

N/ \
/ AU N \ \ !
\ IS / pr eon
\ V/w.. _ N &
= N/ N N 8 ¢ /
w g ~ T A
s ¥ " ASER N
s N NS
J ' nm ”u ; / A-v
/ ’ SN S
' - " WIN / T
~ un”” I/ 0
on «
o /
\ /
o] ) &W

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Drive System 60-Inch Deck

Page 4 of 50

Ref#  Part Number Qty S/P/F  Description
1 02001111 1 /P Hose Clamp, 1/2inch
2 603-04757 1 Brake Shaft Assembly
3 603-04773 1 Brake Handle Assembly
4  918-04875 1 /P RH Transmission Assembly
5 918-04876 1 /P LH Transmission Assembly
6  931-04223 1 /P Expansion Tank Assembly
7  961-04053 1 /P LH Brake Assembly
8 961-04054 1 /P RH Brake Assembly
9 703-07318A-0637 1 /P Idler Bracket
10 703-07367-0637 1 RH Mount Bracket
11  703-07368-0637 1 LH Mount Bracket
12 703-07484-0637 1 Idler Mount Plate
13  703-07593 1 Shaft Mount Bracket
14  710-0176 1 /P Hex Screw, 5.16-18 x 2.75
15  710-0395 1 /P Hex Screw, 5.16-18 x 2.25
16  710-04484 1 Hex Washer Screw, 5.16-18 x .750
17  710-0514 1 /P Hex Screw, 3.8-16 x 1.00
18  710-0599 1 /P Hex Washer Screw, 1.4-20 x .500
19 710-3011 1 /P Hex Screw, 3.8-16 x 2.25
20 710-3038 1 /P Hex Screw, 5.16-18 x .875
21  711-0832 1 S Ferrule, 3.8-24 x .375
22 711-1530 1 Ferrule, .325 x .312
23  712-04063 1 /P Flange Lock Nut, 5.16-18
24 712-04064 1 /P Flange Lock Nut, 1.4-20
25  712-04065 1 /P Flange Lock Nut, 3.8-16
26 914-0104 1 /P Cotter Pin, .072 x 1.13
27  914-0507 1 /P Cotter Pin, 3.32 x.750
28 917-0678 1 /P Brake Pad
29  731-04735 1 Selector Handle
30 932-0209 1 /P Extension Spring, .48 x 2.03
31 732-0335 1 Compression Spring, .405 x 1.17
32 732-04229 1 Extension Spring, .75 x 6.02
33  732-04688A 1 /P Transmission Bypass Lever Wire
34  732-0963 1 Extension Spring, .50 x .6.37
35 732-0994 1 Extension Spring, .500 x 7.0
36 936-0175 1 /P Spring Washer, .265 x .562 x .025
37 936-0314 1 /P Thrust Washer, .375 x .70 x .030
38  738-04392 1 Shoulder Spacer, .884 x .190
39 738-04423 1 Rod, .328 x 14.00
40  938-0533 1 /P Shoulder Screw, .498 x 1.635
41  741-0491 1 Flange Bearing, .500 x .34
42  747-05139A 1 Disenage Brake Rod
43  747-05277 1 LH Rod Keeper
44  747-05278 1 RH Rod Keeper
45  750-05346 1 Transmission Spacer, 10.5
46  751-11531 1 Fuel Hose, 1.2 x 12.00
47  954-04250 1 /P Belt
48  756-04224 1 /P Flat Idler Pulley, 2.75
49  761-04061 1 Brake Disc

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 5 of 50

o S
/\
/0

WWW.mymowerparts.com

PO, -

N
LY o N

Z-Force S 60 LP

Electrical



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP Page 6 of 50
Electrical
Ref#  Part Number Qty S/P/F  Description
1 02003037 1 Electrical Conduit Clip, 1/2
2 710-04261 1 Hex Washer Screw, #12-16 x .50
3  710-0599 1 /P Hex Washer Screw, 1/4-20 x 0.500
4  712-0271 1 /P Sems Nut, 1/4-20
5 712-04064 1 /P Flange Lock Nut, 1/4-20
6  725-0157 1 /P Cable Tie, 3/16 x .05x 7.4
7  925-04022B 1 /P Hour Meter/Service Minder
8 925-04175 1 /P Electric PTO Switch
9 925-04227B 1 /P Key Switch
10 725-04363 1 Interlock Switch
11  725-04439 1 Solenoid
12 725-05058 1 Seat Switch
13 925-1745A 1 /P Universal Key
14  925-1707D 1 /P Battery
15  925-2054A 1 /P Key
16 726-0475 1 Clamp, 1.0
17  738-04237A 1 Shoulder Screw, #10-32 x .500
18  747-04121A 1 Battery Rod
19  783-0349-0637 1 Battery Tray
925-04106 1 /P Harnesss Assembly Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP Page 7 of 50
Electrical Schematic

R 140 CIR BLU/MHT
E-PTO ] A
& C Al
£-PTO !
|
H
N s , I
1 I
'
N Geale 80 CTR RED I
et er—| : |
Il e A 55 CIR YEL/BLK K, wsCAYEL g 1o | o -
| — N — A Soiof-—0 725-05013
| | | I SEAT SWITCH
| (o) My Ty GPERATGR PRESENT 1
I | @ N\ e
| & 4 — —
i N
| g T,
| 1
| © c |
| |
| S EiH w | BO CIR ORB A BRAME -
70 GIR WHT/OLK ™ T L PP T A BRAKE ¢
10 CIR GRN A A N 70 CIR DRA/BLY b eake -
20 c13 RED L 50 GIR 0RB/AHT C e
I 70 CIR ORG/BLK R oerg .
-, Pl B et
e
| woern | — S
I | = e
A TERNATOR {ACD | | 131 CIR BLK .
ALTERKATOR (A3 | | oL
N K | |
AFTERFIRE SOL T O~ T Y Y T o | |
| ~_| |
| NS g AU AW W W) W o W |
| i |
2 | 0 cin veLmT A A A A |
] ALTERNATCR (DC) o |
2 70 CIR ORG/BLK p —
5 20 CIR oRe/aLk ¢ T T [ "
2 | i
] | E—
£
= OIL PRESSURE
- N,
/
1
e | N
I4 \ — | Al POWER
a3 GIR RED [ ) S2CIRRFED | .o~ ~ I8 A 101 CIR_RED/KHT
T — 5 CIR YEL Al e o
SEAT SR
A eern
Y N . REVERSE swiTcH
2 PoME 725-04363
——
o]
L 110 CIR RED/BK | _clg
I GROLND REV SH t uzr—i
N 130 1R ALK A~ 12¢ BATTERY o~ 94 CIR RED | |
0 (G |
|
|
|
|
|

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 8 of 50

Z-Force S 60 LP
Engine Connections

e\ v\ Y N\ &
.n—.//, ..n' : \»X’// // //A \' H
ﬁurw (RN N\ N4
~F {ﬁ NN \
vm"il..k .\.\ ﬂ/v // /V ///
o ¥ P T - D 2N e \ AN
" L\J M)
~ /m/ /
/_V,y \m/. -
R ) NS TS e A S ST
B AN
e A\ N\
vall;p/; \\\/AA/ // ////
R // /V //e/
A“an A N\ /v
/ ,\\\ / v -
nu.,.\\-./ v\\\ M

WWW.mymowerparts.com

\
— ] e \\ A
| A\ ) /N/Mu_/ A\M
A . lmmm/ /® //ﬂ..i _ Nors A//,”
NS\ N O N \S
N M L2 V \ 5 X
Ny, e,
A ﬂ\ll:.ll/ b == mn.‘ M\ nw A\ \\ - &y
4 /// Al \ \_ L \th. =
AN A N+

" [ \ \ !!!!!!!!!!!! &a . <f,
\ N _vy_\\wmwv T A\ UY\ / /

/// \‘””II - k\ \ - .Mv / Py \ 1/ _\ @ & MAM o S \\“\ P ..\\
Ny S EN / : R”,,mmmw = /w‘. // o \“\ww
NGOV R ) = )
el N 2 (N =~ oz J&
\z A
e A YA AMf
/ 2 %
ot ~



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Engine Connections

Page 9 of 50

Ref#  Part Number Qty S/P/F  Description
1 01008138P 1 /P Utility Bin
2 680-00113 1 LP Tank Mount Bracket Assembly
3  680-00128-0637 1 LH Mount Bracket Assembly
4  680-00129-0637 1 RH Mount Bracket Assembly
5 680-00130-0637 1 LH Stiffner Bracket Assembly
6 680-00131-0637 1 RH Stiffner Bracket Assembly
7  751-3141-14 1 /P Oil Drain Extension Hose
8 756-04415 1 PTO Pulley
9 703-07543-0637 1 Hitch Bracket
10 703-07570-0637 1 Bumper Bracket
11  703-07574-0637 1 LH Fuel Tank Support Bracket
12 703-07583A-4021 1 /P RH Lower Console
13  703-07584-4021 1 RH Upper Console
14  703-07585-4021 1 LH Upper Console
15  703-07588A-4021 1 /P LH Lower Console
16  703-07605A-0637 1 /P RH Tank Support Bracket
17  703-07610A-0637 1 /P LH Tank Support Bracket
18 703-07627-0637 1 Parking Brake Lock Bracket
19 703-07658 1 Muffler Mount Bracket
20 703-07674-0637 1 RH Fuel Tank Support Bracket
21  703-07736-0637 1 LPG Tank Mount Plate
22  703-07737A-0637 1 /P LPG Regulator Mount Bracket
23  703-07756-4021 1 LPG Upper Bumber Bracket
24  710-0227 1 /P Hex Washer Screw, #8-18 x 0.500
25  710-04042 1 /P Hex Flange Screw, 3.8-16
26  710-04048 1 /P Hex Flange Screw, 5.16-18 x 1.0
27  710-04484 1 Hex Washer Screw, 5.16-18 x .750
28  710-05070 1 Torx Screw, 1.4-20 x .5
29 710-05074 1 Torx Screw, 1.4-20x 1.0
30 710-0642 1 /P Hex Washer Screw, 1.4-20 x 0.750
31 710-0870 1 /P Hex Washer Screw, 3.8-16 x .625
32 710-1315 1 /P Hex Washer Screw, 3.8-16 x 1.250
33 710-1652 1 /P Hex Washer Screw, 1.4-20 x .625
34  710-3015 1 /P Hex Screw, 1.4-20 x .75
35 710-3217 1 /P Machine Screw, #8-2 x 0.375
36 712-0142 1 /P Hex Nut, #8-32
37 712-0271 1 /P Sems Nut, 1.4-20
38 712-04063 1 /P Flange Lock Nut, 5.16-18
39 712-04064 1 /P Flange Lock Nut, 1.4-20
40  712-04065 1 /P Flange Lock Nut, 3.8-16
41  912-3005 1 /P Flange Lock Nut, 3.8-16
42  726-0272 1 /P Clamp, 9.16
43  731-06593 1 Throttle Knob
44  936-0329 1 /P Lock Washer, 1.4
45  737-04138 1 Hex Fitting, 1.0
46  746-04057 1 Choke Cable, 45.5x 1.5
47  746-1086 1 S  Throttle Cable
48  951-10517A 1 /P Qil Drain
49  751-11424 1 S  Long Muffler Deflector
50 751-11471 1 Kawasaki Twin Muffler
725-0157 1 /P Cable Tie, 3.16 x .05 x 7.4 Not Shown
725-05107 1 Wiring Harness Not Shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 10 of 50

- J

o

-

Kawasaki FR651V-ASO05 Air Filter & Muffler

Z-Force S 60 LP

._a

o3
| el
o
Ll
y—

e,

\“nu\hnllﬂ

......... /
/ M“‘ . e
\m\ o \\\ g
Ve 4
\“\ /4
Jv o))
. . / \ e
S -
/ / / e,
a7
/)
/N
\ ”plv_ll\
/
/
\_ e g
/Illll.\. " \
] {
<«
f e
o
A

,
",

”-,”,,f-=\\ /

\\l...l.... .

Nowgg””

\

\\

w

N

A

\ [y

. \ r~

L P 1_./ Mil.

-

\\

e \\

RN

_\/

7a

e \‘

\

X
/ N—
N r~

D

ayd \N, ,muv >

/ / y \MI

PR
Illl\.\\\ ,\
_my,,..,r\www

\\\\,.;.i://
~ \

/ \

( ,

\

\

\
\
///
“\
f/!.//
nbn
(A"
(2]
o~
[0}

[xp]
—1].
—
[3Y
cn

/a

/ 1=

) o)
7%} —
S5 o
e >
Pl g N
\ ~O lmmmw ........ @)
@
() m
- O
\& &
/5 5
|||||||||| Amxmn V\- p
M =)
N . Ry @
& X\ ) wx, =
s\ /LN 8
< \J \ e \,
// . 4 g \
\

SRS

1.
r~
—
e
<

““u\ / /

..l \
AN
“um.hﬂ,““lﬂn nl/lli!KM“u“H/

\

£))) )

/ woN

\Amv w ﬂmmw,
J—:2 @

- —

o)

Lo

o

)

St

o~

X
- \H/

> ,,
\& ¢

\

L
p—
(]
[a¥]
on

WW“\Ki’Imym



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP

Kawasaki FR651V-ASO05 Air Filter & Muffler

Page 11 of 50

Ref#  Part Number Qty S/P/F  Description

11011 KM-11011-7054 1 Air Filter Case

11013 KM-11013-7047 1 S  Air Filter Element

11060 KM-11060-7016 1 Muffler Gasket

11061 KM-11061-7086 1 Carburetor/Intake Pipe Gasket

11065 KM-11065-7023 1 Cap

16060 KM-16060-7038 1 Intake Pipe

42036 KM-42036-7017 1 Breather Sleeve

92009 KM-92009-2303 1 Screw

92015 KM-92015-1367 1 Nut

92171  KM-92171-7007 1 Clamp

92173  KM-92173-7003 1 Clamp

92192 KM-92192-7146 1 Tube, 12.6 x 18.6 x 118
92192A  KM-92192-7151 1 S  Air Filter Tube

92210 KM-92210-7027 1 Nut, M8

461 KM-461DA0800 1 /P Spring Washer, 8mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 12 of 50

Z-Force S 60 LP

Kawasaki FR651V-AS05 Control Equipment

<t

-

\
o \ =
r= / Lo
T y \ -
o

LS 4 o
A g
3¢ \mm \
\
\ \
frmm R \
N gy ©
AY n \v \ \“““\ \\ N
Vs %wA & 2., £ / \
\va.ur(\“w ﬂ@,x. . \\ /,,,
s \"Y ,
\\ ,AWM\V’K / \/ //
\ x\ M(mvnu ||||||||| // \
\ \“\ \v‘ .A? A. / /
NNz ©
\ . I~
/ \ v . - —
\ // // =/ L2 N
/ /AN IIIII Huuu““"“ Am < .nuv
& mw.v [Tp]
A IR 4 by —
\ \ < o
S - [«2]
\ \ -

o \ / “uu, o

™ ¢ \ Lo

o m / —

X \ >

» //

\
™
>
-

.Am..

QNI

_ a
,,Aw AAN""”,
\
/ ///
1.\ ||||||||||| Ayv//
N A\
\
~ O\
— Mu- .......... \
r~ o
o y=—
o0
(ezommp —4

IIIII m”.mmmmwm “M M“.v
............... ® @ S
<)) \
w_ m
a3
s, =
\ \ o
.U// m
\ \ >
\ /// m
Eﬂ' // L]
<3 /
— \
o /
(o 3] / W
“nuunuuuuuuuu..\\ ./,
— <
~ &
w —
— < \
<t o) \
Ly Avwmu
g e

(4]
(4]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Kawasaki FR651V-AS05 Control Equipment

Page 13 of 50

Ref#  Part Number Qty S/P/F  Description
13107 KM-13107-7047 1 Shaft
13271 KM-13271-7038 1 Plate
16171 KM-16171-7022 1 Link
39129 KM-39129-7028 1 S  Governor Spring
49103 KM-49103-7014 1 Governor Arm
49103A KM-49103-7015 1 Governor Arm
49113 KM-49113-7050 1 Complete Control Panel
92145 KM-92145-7057 1 Spring
92145A  KM-92145-7058 1 Spring
92150 KM-92150-2182 1 /P Bolt,5X18
92153 KM-92153-0009 1 Bolt, 6 X 12
92153A KM-92153-7033 1 Bolt, 6 X 35
92153B  KM-92153-7043 1 Bolt, 6 X 12
92170 KM-92170-7001 1 Clamp
92172  KM-92172-7035 1 Screw, 5 X 30
214  KM-214AA0408 1 /P Pan Screw +-,4 X 8
311 KM-311AA0600 1 /P Hex Nut, 6mm
312 KM-312AA0500 1 Hex Nut, 5mm
411  KM-411AA0600 1 Plain Washer, 6mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 14 of 50

Z-Force S 60 LP

™
Lo

o
(=]

L

(3|
(=]

Kawasaki FR651V-AS05 Cooling Equipment

[{w]
[{=]
.ﬂU.
(=]

(4]
(o]

(=]

<

o
(@)
w
N s
(47] \\\nm “v\ // 3N,
o
A\ Y £~
N - YR\
Z Y —— 2!
ol DA —2 .
A B |
_-vll L~ ud _ /(/ _ u_ T _nnnuuunmz | 7, \ \
i\ Y
/ | /u\ Nyt
N ...\\
- @ <t
1€ ) o~ )
sy - < 1y i
od o ™ -
) P~ - e
[+ ] o ()] & (o] “n,a‘u
() =] .__..,.
<t

<L
[+>]
[oe]
<
oD
: (2
<
1
-
o
Aﬂ”/.l,l T e

LAHNH_WWWH_
§ rmur A
ﬁwmmmmw .\_y._‘nj.}

4 ~—h W
i

.......... 1

| it

- o~
, | A M H »
it o
(] /iu!...f- _ | Nunuu o
(<2 o — A\Jﬂwww\inl...\ l
)
™
. 1
o o ld
o o0 g
= )
o
<t

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP

Kawasaki FR651V-AS05 Cooling Equipment

Page 15 of 50

Ref#  Part Number Qty S/P/F  Description
13070 KM-13070-7019 1 Cooling Air Guide
13272  KM-13272-7006 1 Fan Plate
14037 KM-14037-70089H 1 Screen
23062 KM-23062-7005 1 Complete Bracket
49089 KM-49089-7079 1 Engine Shroud

49089A  KM-49089-7080 1 Engine Shroud
59041 KM-59041-7014 1 Fan
59066 KM-59066-7046 1 S  Fan Housing
92009 KM-92009-2303 1 Screw
92026  KM-92026-7007 1 /P Spacer
92151 KM-92151-7012 1 Bolt, 6 X 12
92153  KM-92153-7007 1 Bolt

92153A  KM-92153-7043 1 Bolt, 6 X 12

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 16 of 50

Kawasaki FR651V-AS05 Cylinder & Crankcase

Z-Force S 60 LP

..qx-
b
b,
¢ siuyn
)
V)
p_
N
[# 2]

p—

p—

o oh
S
P e \ / ©
L] < / / P <t
@ L/ ~ I~
— g / o~
- & mw,,, / >
AN
/{Al! ,v/ { b
N / mm,”.um_,mﬂynv S
< d R -
o . “ _l”””, AmuA\ Kmmuﬂ .a/ r
(3¢ 4 _"/y//( I &\u w N
— A N N\ n NN w ........... -EIED
w, \ /J /4””/ Ny on,m‘iwuwv,,.i!.a o
§ ,M & )
W A
/ M -
(1]
o~
>
<
/
\\\\mmm/w,
|||||||| }A um muﬁ /
\M /v~ VV
> © 5 | R
A &3 |5
b \A/ ) MA AN/ e
3 2,,/, (e N
~e T AR w (=X
v ~ o ﬁm”””m,,w”""",f 3 0 T
5 voo AN 0 \nw_w,é
@ T T SQW, e —
o~ A/@_ 7R m.v = o “V N ()
Wa RY. el
o] N L0 &7/ T =y
N 1 mm% ’ L ‘w.n v,.,..uvnuum
- [ ||.um_ N ,\.W\ : —— _num,. v.. &}n ) / of
\ .m.-“_ H.m_ﬁ. mw -
,//
— <t \
nu" .mm 1
I o (=)

\
NN /W
Hmmw
)
& e 3 —
5 |
& o ,yrllav |||||| AN <@
( 3 o
N / s 7
/V.u,_ / o mmw ......... = -
.A ey S
SR
s & WA yA— S
2N\, .
“H /”””.mmmmu N m m v ||||| N ||||||||| ¥ ) ._5
PN
i mmwmml M
|||||||| m,,m\ :mnx _n.”._
SJ.I. ‘,”Alﬂllll ' - T q
A S avt =
llllllll 1 \ =S o
[l .mm / / <t O
« 8 [ 4 €
2 @ 5= 9 >
el - -
(o] A nunlluh \ P o |
‘Wwﬁmﬂ,,m\%/m_\ © S m
B G o
py AY . \\wm A/ll. 4 e MMHHW /, unn.,u
LW A !
o /A yl“,..mwum/ \ cn
N oA
N3 = EZ
/ﬂ/ gu _: Vs V |||||||||||
v P
S e
o L\ ) G
ST xﬁmm\wﬁ
i _.Ilvmvuunv.nﬂ““m \m
NO2 Il.ull../ [+
\ ©
? & _uw_ <
«f o ™
w lo) 1
PN S o >
< 3
o

(7]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Kawasaki FR651V-AS05 Cylinder & Crankcase

Page 17 of 50

Ref#  Part Number Qty S/P/F  Description
11004 KM-11004-7026 1 Head Gasket
11008 KM-11008-7039 1 Complete Cylinder Head, #1
11008A  KM-11008-7040 1 Complete Cylinder Head, #2
11022 KM-11022-7019 1 Rocker Case, #1
11022A  KM-11022-7020 1 Rocker Case, #2
11061 KM-11061-7083 1 Rocker Case Gasket
11061A KM-11061-7084 1 Breather Gasket
13272 KM-13272-7004 1 Breather Plate
14091 KM-14091-7064 1 Breather Cover
16126 KM-16126-7020 1 Breather Valve
32154 KM-32154-7019 1 Pipe
32155 KM-32155-7003 1 Breather Pipe
49015 KM-49015-7079 1 Crankcase Cover
49120 KM-49120-7122 1 Complete Crankcase
59071 KM-59071-2079 1 Joint
92043 KM-92043-1263 1 Pin
92049 KM-92049-7001 1 /P Qil Seal, RVC2,6 X 11 X 10.2
92049A  KM-92049-7005 1 Oil Seal, S0 8 X 14 X5 HS
92049B KM-92049-7010 1 /P QOil Seal, Sd 35 X 48 X 8 R HS
92049C KM-92049-7028 1 Oil Seal, 38 X 62 X 8 MTCLV
92066 KM-92066-7023 1 Plug
92066A KM-92066-7026 1 Plug
92153 KM-92153-7043 1 Bolt, 6 X 12
92153A KM-92153-7054 1 Bolt, 8 X 50
130 KM-130AA0625 1 Flanged Bolt, 6 X 25
130A KM-130CA1050 1 Flanged Bolt, 10 X 50
130B KM-130CA1065 1 Flanged Bolt, 10 X 65
172 KM-172BA0818 1 Stud Bolt, 8 X 18
214  KM-214AA0408 1 /P Pan Screw, 4 X 8
670 KM-670B2011 1 O-Ring, 11mm

WWW.mymowerparts.com



Page 18 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-AS05 Electric Equipment

Z-Force S 60 LP

o
o

e ™—

— ™ w
ol — o o] [Jwr
e - T ~ o o—@
- Ve Ii ~ . - —_ . .
N °: s >
N \_o V7NN / NG
[+2] / “\ JI,// / 5
7SR\ / s w BT
1o 7 0\ 2 = e L SN
77\ ,AW B —F0 Y Wk =
(A i -
) e=0t9) ] B lsdjeo i S
\) s L A O
] & e 4
/”,A_ /M,ﬂv.\\\ / .u\ \\\ \ m lllk\hmw. wmv S
\ Wik =
=37 h ,u...
A (@
|N\,h,mmu. [}
' S )
5 53 & =
<D (o] L o) oo —
. o j— — ! IV
p Y o~ oy M\ /mxwumwv m
o~ A ~ S /%vwm‘”
N . - JM S o © WO\ >
(<) Bl ‘L7 g« A\
| ,, ~ g )\ A\ S
e N gD W .
r —,.,M, w
o AWWUAmmmmmmm $ @ p =300 PRSI\ )
o~ \\ \— N“\ J— — oy /w\\
o / 7 - y
< K AW A A . DT nuuuuu“\
& —m & NS y—y===x ([
VAN N\ T
_._H & Nz, 4/ ””M“ /// moruuwu”uuuuuun“““w «m/
S N \ /0
ey — S/ \ / g
(%7
poid - /i \ / (<)
e © = /#ﬂu(i\““\\ A{\
ol «© - T
< o™ .M”u
L.
P <
@ p
> S

(Y]



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Kawasaki FR651V-AS05 Electric Equipment

Page 19 of 50

Ref#  Part Number Qty S/P/F  Description

13272  KM-13272-7012 1 Plate
21066 KM-21066-7017 1 Voltage Regulator
21171 KM-21171-7041 1 Ignition Coil Assembly
21193 KM-21193-7038 1 Flywheel Assembly
26011 KM-26011-7025 1 Lead Wire, L =95
26031 KM-26031-7040 1 Harness

26031A KM-26031-7041 1 Harness

26031B  KM-26031-7044 1 Harness
59031 KM-59031-7017 1 Charging Caoll
92009 KM-92009-2303 1 Screw

92009A  KM-92009-2308 1 Screw
92066 KM-92066-7026 1 Plug
92070 KM-BPR4ES 1 /P Spark Plug, BPR4ES (NGK)
92072  KM-92072-7003 1 Band
92151 KM-92151-2097 1 Bolt, 12 X 30
92171 KM-92171-7008 1 Clamp
92172  KM-92172-7018 1 Screw, 5 X 20
92200 KM-92200-7002 1 Washer

130 KM-130AA0620 1 Flanged Bolt, 6 X 20
510 KM-510A5100 1 Woodruff Key

WWW.mymowerparts.com



Page 20 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-AS05 Engine Labels

Z-Force S 60 LP

e e
iy 4
w ]
Z [
o, Wl .
Ll b=
LU S == mm
w v LU LL.
O =tz ( 3 \
1 L - f
“”_. T z % 3
.-n L W @ mw _mﬁ m .
o b 'y -z i
n.“_.m W o o) m = um - m“
- ey ¥ o] L — GO E -
3P b w0 [ [ ) wn | e n ™
T -— & -
o Zl sz B I~ Sk 2 .
I . — -
_-n._ ——— Ll " _n....u- wis woE o =]
< < sx22 4 - AT =
- TS “ =lg338, M o ¢
2 T | l” - [ = _n-“ L
L0 wf 899 Ty A LA AL
== | | = . _
= =k T3]
(4 £ wams b ___
e (P I . =
L | ._ 2
C 1 |
..ﬁ.....u". 8

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP Page 21 of 50
Kawasaki FR651V-AS05 Engine Labels

Ref#  Part Number Qty S/P/F  Description
56033 KM-56033-7001 1 Manual Label
56070 KM-56070-7001 1 Warning Label

WWW.mymowerparts.com



Page 22 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-ASO05 Fuel Tank & Fuel Valve

Z-Force S 60 LP

(o]
@ “mw <
o — o
< o <t
..)u o)
A
| ,,uﬂxmmmmmm,,
- , ,v (7 W. 9) _ )
\ ..m £ _r.LLF RS \ \
/
d N
,A/ /v nmu
\&/ S
/ -
\ .,
() X ] X i
= de) ~ 12
o&d - _A/ [aY] \ w
(=] \ < o, p
< \ A/ / )
“mm” IIIIIIII A.MHHVAIWIIUWNWH /,/ // _mm.
b ANl g, N " —~
- NV,”,MM_ N\ ,m,uuul / / vl ny w”v W
/I ‘ \ S »5 @)
N
2 g | /ﬂ,nn.,..wwm - =
S =( ww o OX ._E.mhmm/ymu...v_ L \d S
ol - AN /AA -t
S A m
o \ mmm‘..\\ -
\
° s o <
_—— hmmmnmmywv - P
N hiat o -
)] //, [+ - “MW_
A\ //, _””
/ \ o~
\
N\ >
[aa] / \
ol AN
> / \
= NN i
o / / A\ am}l._
@ / / NNy
N
AN



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Kawasaki FR651V-ASO05 Fuel Tank & Fuel Valve

Page 23 of 50

Ref#  Part Number Qty S/P/F  Description

42036 KM-42036-7015 1 Sleeve

49019 KM-49019-7005 1 /P Fuel Filter

49040 KM-49040-7008 1 Fuel Pump

92009 KM-92009-2303 1 Screw

92170 KM-92170-2009 1 Clamp

92171  KM-92171-7008 1 Clamp

92192 KM-92192-7145 1 Tube, 6.35 X 12.7 X 185
92192A  KM-92192-7148 1 Tube, 6.4 X 12.7 X 150
92192B  KM-92192-7150 1 S  Tube, 6.35X12.7 X 390

WWW.mymowerparts.com



Page 24 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-ASO05 Lubrication Equipment

Z-Force S 60 LP

A\ \\\\IIIIII//,
<C / A\-/ AN
o 3 v N
w \A\ NONe N
-.-... (] 7/ \/ "\
i Ry cn N ST y/
3 < L N~
” AN \ / \
m m , Ivn""thun“
N \
¢ m/M /M\l/ \\
namw ww N ] /
ﬁ / L Lo =y
Yz ... U T -
NN = o
O o
WO\ _
S N\
l...llml
l 0
17
22N
‘“““\ ;ﬂ./
@
- =2/ N
© Py P
M g ~ . IR =) s
., AA” .ﬂuT ‘A—- <
™ - =
- Loy e [l N
o~ ™ (@3] (#>)
eI
-—
(8 (4] e
o » x
S \A o) O ©
-~ \ /mHW
(] @ ) —7— .
[~ / Q)
© e w S A
O NP B =
\ () N« 7
\/ Ve ) _n
Vel U /.\\l \ \
)/
WD ——— lya \
A(\ & e <
T 1) =< )
T ¥ <t o«
Lo T3] o)
< ~— - e
o0 8l © © e
(7o) I~ e —
— o
ol oD
o -

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Kawasaki FR651V-ASO05 Lubrication Equipment

Page 25 of 50

Ref#  Part Number Qty S/P/F  Description
13272  KM-13272-7011 1 Rotor Plate
14075  KM-14075-7013 1 Oil Gauge Cap Assembly
16154 KM-16154-7010 1 Outer Rotor Pump
16154A KM-16154-7011 1 Inner Rotor Pump
49065 KM-49065-7006 1 Oil Filter, Screen
49065A  KM-49065-7007 1 Oll Filter
59231 KM-59231-7016 1 Filler
92066 KM-92066-7003 1 Plug
92066A KM-92066-7028 1 Plug
92140 KM-92140-7003 1 Ball
92145  KM-92145-7002 1 Spring
92153 KM-92153-7008 1 Bolt
92153A  KM-92153-7043 1 Bolt, 6 X 12
555  KM-555A0420 1 Spring Pin, 4 X 20
670 KM-670D2016 1 O-Ring, 16mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 26 of 50

Kawasaki FR651V-ASO05 Piston & Crankshaft

Z-Force S 60 LP

£,

524
)
o
=23

od
L]

o3
<D
o
V=V N
K -2 )
L\...Vw.f\ \ 2 |
SN\ CE
O )) P
D AKHR.T N ~ N

/)
/,nmmuvny_mAv‘“w, / _

< IIIIM\\

o S
qrn —mom——— . = —
S & | |r
- Ry o .
- -m_mwmy.ﬂM T D mmﬂmm/
N = Yy ) =SSR
NS | | e=bas
1/
N\“\ V4
0/
\ o (-4
\Am “. \4".””// o
%\M/W“HW gon // o~ o) ™l
........... TN —€ S 8
\ R
N > -
.............. \
Gy \ o
\b nun!”,"ll’ // UM“
s N ’/ v G ol
Ny, /v v oy o2
N Nl %=}
SN Y | o
T |
o0 Lo
=X
=X
)

o

p
4

P~
T
N

g D
[ ol ]
DO
[0 Miar ]

-

777

[¢4 M o]
[sor WA
Q)
[4f N o]

[—

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Kawasaki FR651V-ASO05 Piston & Crankshaft

Page 27 of 50

Ref#  Part Number Qty S/P/F  Description
13001 KM-13001-7027 1 Engine Piston
13002 KM-13002-7006 1 Piston Pin
13008 KM-13008-7005 1 Piston Ring Set
13025 KM-13025-7009 1 Piston Ring Set L, 0.5
13029 KM-13029-7010 1 Engine Piston L, 0.5
13031 KM-13031-7084 1 Complete Crankshaft
13251 KM-13251-7025 1 Connecting Rod Assembly
92033 KM-92033-7016 1 Snap Ring
92151 KM-92151-7017 1 Bolt, 6 X 35

WWW.mymowerparts.com



Page 28 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-ASO05 Starter

Z-Force S 60 LP

)
&

—

(3]

.”m \KM\HUW @ )}
o>
.mv _.“”_ Y\...l
3 |
/”” ||||| I+
0 ”,. 5
e \/ ol (5]
.m‘ F(\\w \ v 2 d
(D mmmy —==£g) o !
© - ©
||||| v o0 - [qV]
<y uhw o))
L "
— AN
\\\lnﬂﬂ”I// // R
A\ 4 -m.”/ \“\}//WW , mmw ﬂ-nnnnnnnnnm,,y
N ~ o 0
&) aq \ @ Wmmé\ﬁ MC | gn___g_%
\
N \>~/|| | mwmmmmm
N \\ / ;
- \
.mv o _Mm 4 o™ et I yﬂm&nn-\
S S 3
o _ “wu cn

@

f{ )]
AN

[ 3 ¥ S L / |

) ——

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP

Kawasaki FR651V-ASO05 Starter

Page 29 of 50

Ref#  Part Number Qty S/P/F  Description
16146 KM-16146-7027 1 Cover Assembly
16146A KM-16146-7028 1 Cover Assembly
21080 KM-21080-7006 1 Armature
21163 KM-21163-7024 1 S  Electric Starter
27012 KM-27012-7004 1 Hook
32085 KM-32085-7005 1 S  Stopper
59051 KM-59051-7034 1 Spur Gear
92093 KM-92093-7007 1 Seal
92145 KM-92145-7060 1 Spring
92154  KM-92154-7001 1 Bolt
92210 KM-92210-7017 1 Nut
92210A KM-92210-7036 1 S  Nut
130 KM-130AA0840 1 Flanged Bolt, 8 x 40

WWW.mymowerparts.com



Page 30 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Kawasaki FR651V-ASO05 Valve & Camshaft

Z-Force S 60 LP

iy <!
<f Aol . e
M~ - < [=~
X r~ <t o © o col
o - e o ~ (]
“s
-— o oy M = o~ < LG
- o (o] o (a2 B 4
* [[>] (4]
ot NN oo o
e [ A~ [« IR NI N o
<t ‘mn/ %aaasa_ m ) o eI
L SAET ZESY
| .m. \‘ /ﬂ , 7 \\ .ﬂ
> /.,%...-\n Re % F N QUS| A
. o (0 o8 ol (0] 6 0 oo
@) g R, B | | AQY 0 () Q3 (0)00(O
~ l n Qw‘ 0 M = \_/ \ munuw && / / v/ \ lmm /e /{\\ .
M A/ & i w, rw /,,.\\\
m,_s m%ww //...ﬂu“\\ ‘ Lmy( Iﬂwmmm“\
:sesszmv
W _mm_ “mw b [} [{e]
~ © o ©3F ®
J. [ob] e r) o~ o> < e = ) ol
s o <t - MM" < p N T
<+ — T - MH__ (] o~ —
= o N - o
||||||| Lo :”/u/_ ) CLI R e w
Muw 7 7 ol i~ 77 X a rv
> —— ~ : i, W g
&N \“\ RVw.v e { ww ..... > (@ © - A
|||||||| - /s Vmm N N
) J s & (r=m (0) --+ w 3)— (O]
/ R o Ca o\l
/75 o m mww // -
A\ > & $ \“\
.‘&v N —{0) amEzY) b A/ © 0 @ -
\ o— 4 - S 9~ oz S 2
\ mmm o~ A/ — - < o © o o~ > ©
/ .m ] ~— Y/ o < o> [ Bt - S w om N
/S & o~ 4 - ™ s = Ny 9w o N oo
N 0 4 ™o 2 \“\ T T e N O N NTT™ e
N Ar - 0 & O o / o N - - — ey
a- ,AA o 2 - e / 4 » P o I o
,,_i~v O - “)”__ o \\ PN N X -gﬁ v,
S ¢ A _ -
*2 -5 e /a (— @ ¢ g
®— .~\ \N .z, I@ ey =r T A
o / mw“\ A ] 0] g )]
-] 4
N5 / i
N 4, L D
@ ™ _ Qﬂ., - W o W
PR & 2 -
0 /w, Gl @ — o o ©
Dy @ o -
o o
™ - A
Lo «©
N o

N

=

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP

Kawasaki FR651V-ASO05 Valve & Camshaft

Page 31 of 50

Ref#  Part Number Qty S/P/F  Description

11055 KM-11055-7009 1 Bracket

12004 KM-12004-7008 1 Intake Valve

12005 KM-12005-7009 1 Exhaust Valve

12009 KM-12009-7001 1 Valve Spring Retainer

12011 KM-12011-2056 1 Collet

12016  KM-12016-2066 1 Rocker Arm

12032 KM-12032-7001 1 Tappet

13070 KM-13070-7017 1 Governor Guide

13116  KM-13116-7007 1 Push Rod

13271  KM-13271-7007 1 /P Plate
13271A KM-13271-7021 1 /P Governor Plate

42036 KM-42036-7010 1 /P Sleeve

49078 KM-49078-7002 1 Engine Valve Spring, IN

49118 KM-49118-7022 1 Complete Camshatft

92033 KM-92033-7001 1 Snap Ring

92140 KM-92140-7005 1 /P Ball

92145 KM-92145-7001 1 Spring

92152 KM-92152-7012 1 Collar

92153 KM-92153-7100 1 Bolt, 6 X 29.5

92200 KM-92200-2151 1 Washer, 8.1 X 18 X 0.5
92200A  KM-92200-7009 1 Washer, 16 X 42 X 0.91
92200B  KM-92200-7048 1 Washer, 16.3 X 30 X 2.28

130 KM-130AA0814 1 Flanged Bolt, 8 X 14
312 KM-312AA0600 1 Hex Nut, 6mm

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 32 of 50

Z-Force S 60 LP

Label Map

e
nnw‘“\\\\
\ \A\\
\

-
/M\

" |
4
A\\ﬂMMk m“\

1//11\\\

e

\
\

@
_1 g

e
o\\/\

\ R \\
;e y AJ.._ \

w““u_w N

Y/ tg_

AMA

____ -_ —

-

»Av\unll
S

I

BN Rl

0 SYStE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP Page 33 of 50
Label Map
Ref#  Part Number Qty S/P/F  Description

777D14723  777D14723 1 LABEL-KAW ENG 726CC
777D14078  777D14078 1 LABEL-CUB CADET
777533562  777S33562 1 LABEL-LP TANK CAUTION
777533615  777S33615 1 LABEL-LP TANK BRKT RH
777533620  777S33620 1 LABEL-SFTY:ZFRCESP:RT PNL
777D14346  777D14346 1 LABEL-VAPOR SYSTEM
777D13928  777D13928 1 LABEL-Z FORCE.S
777532328 777532328 1 /P DECAL-WARNING 50' DECK Z-FORCE

777123307 777123307 1 LABEL-STRG TILT PEDAL
777D13926  777D13926 1 LABEL-48 INCH CUT

77D14070  77D14070 1 LABEL-60 INCH CUT
777D13955  777D13955 1 LABEL-CUB CADET

777123327 777123327 1 LABEL-DECK HEIGHT
777D13957  777D13957 1 LABEL-TILT
777D13956  777D13956 1 LABEL-ZERO TURN

777122885 777122885 1 LABEL-HOUR METER LH POD
777533616  777S33616 1 LABEL-LP TANK BRKT LH
777533184 777533184 1 LABEL-DECK SAFETY
777D13924  777D13924 1 LABEL-DECK WASH SYSTEM

777123275 777123275 1 LABEL-BELT ROUTE 48" DECK
777S30503  777S30503 1 /P LABEL-DANGER CHUTE
777533568 777533568 1 LABEL - REAR HITCH
T77123277A  777123277A 1 LABEL-TRANSMSN RELEASE

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 34 of 50

Z-Force S 60 LP
Mower Deck 60-Inch

,
/”” M=

’lllll:1l

i >4 /
I _ \//f..\ / \\ ﬁ. \ \
oy = \v A Aﬁa\ S ,/v //
I 3
2 " o < [k _../ Mﬂ A A&ﬁ\\\,‘\-f/,
,// tn AN /\\A .mmmm- —— ﬂﬂlln.m nmuunnwv
o SIS g -
d X

2 0 0]
mw
\
ColoN N\, @ \ < 4N
\ 0 _,J c/ \ o ﬂ % 11||ﬁ =
\ Y0 \\ \w.. \ mE @ AR ' W& ) e
\ F N | B /2 NG \\ ) €
\ c_w \\ \ 9 MH |||||||||||| W, 77 w0’ \ N \v < //_Mwﬂ \\ - i.ilw,v
R e f
[/
.4./1
~o/ /

WWW.mymowerparts.com

- \ X o / AN
s\ e W
()0 mmw kvlv/ e ==y (& W\ \ .
X zu, \ \ , f\\ / Aw
\\ — / m / I} - A \ y
g [ LN L e T ] / /Y
s= 1= fF 4 | 7 AL /
. A @) \ ot O X Yo WAyL:
0 /, \3_,1 Aﬂqﬁwv OT}! ﬂ.ﬁL! \, // . /wﬂ\ / — \!rixu.; ) \ W@, \ \ \ /
N\ & [\ g N TN/ e ) A
o¥ S e / 89—\ . \, - \ u
ooo%_m_\ a g [ 4/ ,, /.Eg E,-m-.,v K ) @ & A\ 7
NS g8 @y / )~ ,. /
N\ 7 _ - \ @ / L ‘
< \ / s N S in
/..Aw_w P N mm‘mul o
" Qags o
{ /mmv o Nﬂhﬁw,a s
///i\\\ \\va/_w \ “ / s &
- \ A 0 / v A==
i -8 iuv \_ L/

.

-



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Mower Deck 60-Inch

Page 35 of 50

Ref#  Part Number Qty S/P/F  Description
1 00010958 1 Washer, .532 x 1.06 x .094
2 00011925 1 Hex Screw, 3/8-16 x 4.00
3  737-3004 1 /P Grease Fitting, 1/4-28 x .788
4 00022560 1 Counterlock Flange Nut, 3/8-16
5 00030276 1 Carriage Bolt, 3/8-16 x 1.50
6 00060078 1 /P Straight Grease Fitting, 1/4-28
7  710-0560 1 /P Carriage Bolt, 3/8-18 x 1.75
8 710-3178 1 /P Carriage Bolt, 3/8-16 x .75
9 936-3015 1 /P Washer, .469 x .875 x .105
10  750-3193 1 /P Spacer, .390 x .620 x 3.04
11  736-3052 1 /P Washer, .406 x 1.00 x .105
12 936-0133 1 /P Washer, .411 x 1.25 x 1.00
13 01001161 1 Flange TT Screw, 5/16-18 x .625
14 01003123 1 Spacer, .812 x 1.47 x .218
15 01003253 1 S  Torsion Spring
16 01005376 1 V- Belt
17 01006693 1 Fab Deck Deflector Chute
18 01006748-0637 1 /P Deflector Chute Bracket
19 01006961 1 Hex Screw, 1/2-20 x 7.50
20 01008049 1 Carriage Bolt, 3/8-16 x 4.00
21 01008644 1 Fab Deck Chute Finger Guard
22 02000454 1 Spacer, .760 x 2.00 x 1.28
23 02000762 1 Flange Hex TT Screw, 5/16-18 x 1.00
24 02001891 1 Washer, .625 x 1.00 x .048
25 02001987 1 Hex Screw, 3/4-16 x 6.00
26 02002299 1 Nylock Nut, 1/2-20
27 02002629 1 Hook Ext. Spring, .75 x 7.89 x .14
28 02003712 1 Hook Ext. Spring, .94 x 7.57 x .14
29 02004447 1 /P Idler Pulley, 4.88
30 02005019 1 /P Hi-Lift Blade, 21.0
31 02005079 1 Idler Pulley, 5.06
32 02005195-0637 1 /P Deck Chute Baffle
33 918-04426 1 /P Deck Spindle Assembly
33  721-3018A 1 S  Seal, Oil Not Shown
33  741-04089 1 S  Bearing, Cone Not Shown
33  741-04091 1 S  Bearing, Cup Not Shown
33  750-04409 1 /P Spacer, Bearing Not Shown
33  737-3000 1 S  Fitting, Grease 3/16 Not Shown
34  634-3159 1 /P Deck Wheel
35 980-00100-4021 1 /P 60" Welded Deck
36 680-00105-4021 1 60" Idler Assembly
37 703-07010 1 Deck Idler Arm
38  703-07516-0637 1 Standard Baffle
39 703-07632A-0637 1 /P Spring Mount Bracket
40  703-07641-0637 1 Spring Mount Plate
41  703-07687-4021 1 60" RH Belt Cover
42  703-07688-4021 1 60" LH Belt Cover
43  703-07787-0637 1 Spindle Reinforcement Plate
44 710-04379A 1 Hex Screw, 7/16-20 x 3.50
45  710-05110 1 Hex Screw, 3/4-16 x 8.0
46  710-0514 1 /P Hex Screw, 3/8-16 x 1.00
47  710-0599 1 Hex Washer TT Screw, 1/4-20 x .500
48  710-0817

WWW. mylmowerpm/gs@@fﬁ&rew 5.16-18 x 1.250



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Mower Deck 60-Inch

Page 36 of 50

Ref#  Part Number Qty S/P/F  Description
49  710-3034 1 /P Carriage Bolt, 3/8-16 x 1.25
50 712-04065 1 /P Flange Lock Nut, 3/8-16
51 912-0641 1 /P Hex Nut, M16-1.5
52  712-3078 1 /P Flange Lock Nut, 3/4-16
53 917-04754 1 /P Electric PTO Clutch
54  921-04041 1 /P Water Nozzle Adapter
55~ 731-3005 1 /P Front Roller
56  932-0594A 1 /P Extension Spring, .91 x 7.33
57 936-0171 1 /P Lock Washer, 7/16
58  936-0227 1 /P Flat Washer, .390 x 1.500 x .134
59 936-0760 1 /P Lock Washer, 17 x 23.8 x 1.95
60  736-3040 1 /P Flat Washer, .406 x 1.92 x .060
61  737-04003D 1 /P Water Deck Nozzle
62  738-04216A 1 /P Shoulder Bolt, 3/8-16 x .625 x 2.515
63  738-04376 1 Shoulder Spacer, .854 x .280
64  747-3384 1 /P Chute Deflector Rod
65  748-3065A 1 /P Deck Spindle Spacer
66  750-05282 1 Spindle Spacer, .76 x 2.0 x 1.1
67  954-04262 1 /P Belt
68  756-04129B 1 /P Idler Pulley, 4.25
69  756-04430 1 V-Type Pulley
70  956-1209 1 /P V-Type Pulley

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 37 of 50

Z-Force S 60 LP

Propane Accessories

I

H//N
LN
\‘. /“VV Y /r
a/ ,,ﬂn\A)

- R !
'\ A: )\
) ///nunu\_ V\V

A 2 - L] Ty
V\\\\r\n\yunn A A O
v T R4 e SR
s / AN
w\ . /N N\
) \
e -

P
ANy
\ /S A\“V\
\ \\\ \\“\“\\l..
. ~—— . \\“\\ e
~——
—— = P /P

R

—

=

|

M‘““m”

@

-
A /lg ....... J/

AN e
/& \

\ \\AH\ \\\v\\ .\AHH ,A\
/ // /T
= (\ @) o \ A. MWHN.\

|

=
L]

w

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Propane Accessories

Page 38 of 50

Ref#  Part Number Qty S/P/F  Description
1 751-11834 1 Carburetor Kit
2 751-11838 1 Lockoff Engine Kit
3 751-11839 1 Regulator Engine Kit
4  751-11857 1 Hose Kit, 1/2 x 21
5 751-11856 1 Regulator Hose Kit, 17

WWW.mymowerparts.com



Page 39 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Quick Reference 60-Inch

‘_ﬁ-___v

__..

|
‘_“__ __

S

i
e

—— e L
s .

WWW.mymowerparts.com

I



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Quick Reference 60-Inch

Page 40 of 50

Ref#  Part Number Qty S/P/F  Description
KM-BPR4ES 1 /P Spark Plug
KM-11013-7047 1 S  AirFilter
KM-49065-7007 1 Oll Filter
KM-49019-7001 1 S  Fuel Filter
KM-21171-7041 1 Ignition Module
KM-21066-7017 1 Voltage Regulator
KM-49040-7008 1 Fuel Pump
N/A 1 Carb Repair Kit
N/A 1 Carburetor Solenoid
954-04250 1 /P Drive Belt (Trans)
954-04262 1 /P P.T.O. Belt
01005376 1 Deck Belt
02005019 3 /P Blades
712-3078 1 /P Blade Nut
918-04426 1 /P Spindle Housing Assy.
710-05110 1 Spindle Bolt (Center)
02001987 1 Spindle Bolt (Outside)
734-04155 1 Deck Wheels
731-3005 1 /P Roller (Front & or Back)
N/A 1 Roller (Back)
921-04041 1 /P Water Nozzle Adapter
951-3124E 1 /P Fuel Cap
925-04227B 1 /P Ignition Switch Module
725-05058 1 Seat Switch
725-04363 1 Brake Switch
N/A 1 Reverse Switch
925-04175 1 /P P.T.O. Switch
917-04754 1 /P P.T.O. Clutch
19A70018100 1 Headlight Kit Accessory

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 41 of 50

Z-Force S 60 LP
Seat & Frame

C
\
) )
\“\a &'y
// A&
/
q.‘l/ \\ A\ \ W\
N4 al )
YA / ~
/ : )
/) W
\\ \\ o 0 o MW” / Am” Am J/ \.v
=t 7] \\ \\ v,oooeeo / \v,”,w/ _W/\ m
"\ / ° ) A
/ / o C \ 200000 , \\ \wwv% ﬁ/ . . m
& .aw o0 _.l./ //m\/, boeoo o\\ \\o W\ / \“ / \ //mo// //,.V‘}W\nlkmv d
[ N/ RN AN INNWAY/ N AEL
N 5 ’ N\ / AR\ o\ AP // \, [/ \\\ ~2// \\ +
/) AN % 7 N W A\ Nm /. R /) 8
/ \\\ /0N & / / \ \ \Avee oc,oooo\ \\\ \ Y )R\ \ny Y (@]
. | VAN \ /
, mm\ - \\ // , ,_A /V\V\\ /,,/,/céoo.<,,ow\ / \“\\ / \/ =\ /,M//A @.i\m\ \\ Nu
(NS / AY YA SR VAN i N W
e ./ iy e/ AN YU NN /S
y P /e . _ / - \ s m..,\. " // \, » ""D // / /
4 d ,ﬂHHuH“HHHHmHMHU \ \ \\ v _y \\ \ ] r.I_J,/ /Tl-/\\ A\ Y, ,MPA. / /// \\ \ \ \ ,NIV/ / ,,. ..n ﬁ /, .///// /y p \ \\ \ W
.,A ~ N\ // / \“\ /A _ \\ /%N __“mmu\@ A —— \\\\ \ — v,,/ O @, wgr, ////”NL/\ / \\ (@)
/ n/ /ﬂ /, , ~ “\ d \“\ // - \ \ / g // A/ / ‘ [ U,lA —0 \ .W.III Yy, Vi ¥ /\ _\\ // /, ,\JM«;WA,.\N!;!A_,G “/MV\ \ \
O\ Y AR o NN \ S
/\\.\/ /ﬂ/ / \\ \W S \\\\\ \ \\ \\ \ v v ‘ /m\ \ \\ \\ 63/ // ~ rr,,
Nﬂ/, == ) A7 S - / 4 /N // WJ
/y//(l.\,.\\”\\\.\\-ll \ \ - \“mmmq \‘ // \ \ ”“““ N \\ M-I- o~ \ / ] \ / o .
”//llllnnunuuuu N\\\ Nmmﬁm“\ ™~ / / \\ .mmm.w/ / \ :
e o™ =l ) Yo/ ) ,/ 4 \ o é
\ _ ;.Mx/ . // ,“w _Am\ NN
\aV&@g WMWYA. /_./ AI!@/ // - Y /mw ,
N / / A\ \.¢ \ \ x/
~ \ NN N 0o N\ ’ \ \
- / NN TN b\
< - M ;/./ / ) ] dmwvv/
@) <\ / 7
Ly _”ﬁwm / /A
\ W/ N
/
/ .
1“, .A—.\\\\\ //




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Seat & Frame

Page 42 of 50

Ref#  Part Number Qty S/P/F  Description
1 603-04717A-0637 1 /P Frame Assembly
2 703-07315-0637 1 Floor Board
3  703-07391-0637 1 Seat Bracket
4 703-07473-0637 1 Transmission Cover
5 703-07483-4021 1 Seat Mount Frame
6 703-07626A-0637 1 /P Pivot Seat Bracket
7 703-07668-0637 1 Seat Base
8 703-07696-0637 1 Brake Switch Mount Bracket
9 703-07729-0637 1 Running Board Mount Bracket
10 703-07730-0637 1 Floor Pan Frame Support
11  703-07765A-0637 1 /P Guide Plate
12 710-04484 1 Hex Washer Screw, 5.16-18 x .750
13  710-05070 1 Screw, 1.4-20 x .5
14  710-05074 1 Screw, 1.4-20x 1.0
15  710-0599 1 /P Screw, 1.4-20 x .500
16 710-0642 1 /P Screw, 1.4-20 x .750
17  710-3015 1 /P Hex Screw, 1.4-20 x .75
18 712-04063 1 /P Flange Lock Nut, 5/16-18
19 712-04064 1 /P Flange Lock Nut, 1.4-20
20 732-04561 1 Comp. Spring, 1.71 x 3.735 x .238
21  735-0271A 1 /P Bumper, .62 x .3
22  938-0296 1 /P Shoulder Screw, 5.16-18 x .437 x .268
23  750-05373 1 Spacer, .281 x .750 x .680
24 757-04070 1 /P Front Cut Seat w/ Arms
24 02002255 1 Armrest Kit not shown
24 710-3256 6 /P Screw, Button Head 1/4-20 x .50 not shown

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 43 of 50

Z-Force S 60 LP

Steering Assembly

o0

/

-

7
\

¢
\
>

A“\
a

vy y
4

M
N
N

ra

P

A

5

]
2

N
\\\\)W/

9l
Sy
ZS)

2
\M“ﬂ//

iz

"\

A

(=
i

ur \A”
N/
.W( \\ " o
XY e _— | »&“MWI \
‘1|. l‘ﬁ \Au\.\ WW /
Hmu \J ,\\\MV \\ & MW
m/m S mv o Ynnm“mvw||||a A“\ W\ 7/ ,W MW
\ wmm’ww N — A v@,w s \ \\ . Muﬂwv ,\ \
UM \w\rM o, \n AMMIIA/ Amw.ﬂm,\\ “M
) i, £~ | =%
\_ww-..,nmw\ .Amwv D n@ / \ A\M&m
Q, ,/ v mv/ Anmw \| )AVV%
7Y | N
“M” = s NM‘WR M
C .
O,
/N
"“““ IIIIIAD’ \ v
e
e/
IIIAMHMQ
Rl
e 0D
~
7/
v e v@\ - _,/
N o \
k% [}
/ PN
)A.
g

R

!
4

A

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Steering Assembly

Page 44 of 50

Ref#  Part Number Qty S/P/F  Description
1 603-04776 1 Cam Plate Assembly
2 603-04777 1 Neutral Bracket
3  617-04047 1 LH Steering Gear Assembly
4  617-04048 1 RH Steering Gear Assembly
5 919-04261 1 /P Upper Steering Housing
6  919-04262 1 /P Lower Steering Housing
7 647-04191 1 Vertical Hydro LH Arm Assembly
8 647-04192 1 Vertical Hydro RH Arm Assembly
9 647-04208 1 RH Cam Assembly
10 647-04209 1 LH Cam Assembly
11  710-0642 1 /P Hex Washer Screw, 1.4-20 x 0.750
12 710-0778 1 /P Hex Washer Screw, 1.4-20 x 1.500
13  710-0788 1 /P Hex Washer Screw. 1.4-20 x 1.000
14  710-3015 1 /P Hex Screw, 1.4-20 x .75
15 911-04587A 1 /P Steering Shaft
16 712-04064 1 /P Flange Lock Nut, 1.4-20
17  712-04065 1 /P Flange Lock Nut, 3.8-16
18 915-0120 1 /P Spirol Pin, 3.16 x 1.00
19 916-0102 1 /P Snap Ring, 1.0
20 916-0114 1 /P Retaining Ring, .56
21  717-04318 1 Pinion Gear, 7-Tooth
22  917-04330 1 /P Steering Gear, 26-Tooth
23  717-04730 1 Synchro Rack Gear
24  917-04732A 1 /P Steering Gear, 53-Tooth
25  718-04388A 1 Speed Cam Tube
26  718-04644 1 Hydro Steering Cam
27  721-04186 1 O-Ring, .625 x .07
28  732-04523 1 Compression Spring, .531 x 1.25
29 732-04711 1 Wave Spring, 24.22 x 32 x 1.98
30 736-0256 1 S  Flat Washer, .635 x .930 x .033
31 936-0274 1 /P Flat Washer, 1.01 x 1.75 x .172
32  736-04237 1 Flat Washer, .508 x 1.325 x .040
33  736-04498 1 Flat Washer, .260 x .455 x .048
34  736-0615 1 Thrust Washer, 1.007 x 1.542 x .03
35 938-0145 1 /P Shoulder Screw, 3.8-16 x .500 x .835
36 741-04203 1 Flange Bearing, .5 x .700
37 741-04204 1 Sleeve Bearing, .437 x .3425
38 741-04206A 1 Sleeve Bearing, .623 x .5025 x .800
39 741-04231 1 Sleeve Bearing, 1.2 x 1.00
40  741-04235 1 Flange Bearing, .625 x .875
41  741-04257 1 Rack Caster Bearing
42  741-04280 1 Ball Bearing, .25 x .6875 x .25
43  741-0747 1 Ball Bearing, .5625 x 1.375 x .4375
44  750-05369 1 Spacer, .260 x .375 x .75

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Page 45 of 50

Z-Force S 60 LP

Steering Column & Axles

i N

Q) o
™~

ot

e e

NA

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Steering Column & Axles

Page 46 of 50

Ref#  Part Number Qty S/P/F  Description
1 02004124 1 Socket Head Screw, 5.16-18 x 1.00
2 603-04713-0637 1 Caster Bracket Assembly
3  603-04755-0637 1 Upper Steering Column Assembly
4  603-04767-0637 1 Tilt Release Pedal Assembly
5 603-04772-0637 1 Front Bumper Frame Assembly
6 631-04008A 1 /P Steering Wheel Assembly
7  703-07349-0637 1 Lower Steering Wheel Column
8 703-07352-0637 1 Lower Column Cover
9 703-07424-0637 1 Tilt Steering Pedal
10 703-07486-0637 1 Front Fram Brace
11  703-07611-0637 1 Damper Pivot Lower Bracket
12 703-07613-0637 1 Tilt Action Lever
13  703-07624-0637 1 Stering Mount Box Plate
14  710-0376 1 /P Hex Screw, 5.16-18 x 1.00
15  710-0395 1 /P Hex Screw, 5.16-18 x 2.25
16 710-0411 1 /P Hex Screw, 3.8-16 x 4.00
17  710-04484 1 Hex Washer Screw, 5.16-18 x .750
18  710-05070 1 Screw, 1.4-20 x .5
19 710-0514 1 /P Hex Screw, 3.8-16 x 1.00
20  710-0528 1 /P Hex Screw, 5.16-18 x 1.25
21  710-1260A 1 /P Hex Washer Screw, 5.16-18 x 750
22  710-1880 1 /P Hex Screw, 5.16-18 x .75
23  710-3085 1 /P Hex Screw, 3.8-16 x 3.50
24  710-3119 1 /P Hex Screw, 3.8-16 x .750
25  711-05281 1 Pivot Gear Steering Shaft
26  712-04063 1 /P Flange Lock Nut, 5.16-18
27  712-04065 1 /P Flange Lock Nut, 3/8-16
28  912-3009 1 /P Hex Lock Nut, 5.16-18
29  914-0507 1 /P Cotter Pin, 3.32 x .750
30 916-0231 1 /P E-Ring, .750
31 717-04692 1 13-Tooth Variable Spur Gear
32 717-04696 1 12-Tooth Variable Gear
33  717-04711 1 Steering Shaft
34  719-04544 1 RH Flange Bearing Caster Pivot Axle
35  719-04545 1 LH Flange Bearing Caster Pivot Axle
36 927-04320 1 /P Locking Damper Cylinder, 80MM
37 731-04532B 1 Steering Wheel Cover
38  731-07358A 1 Column Cover
39 931-3020 1 /P Hubcap
40 936-0169 1 /P Lock Washer, 3.8
41  736-0242 1 /P Bell Washer, .340 x .872 x .060
42  736-0343 1 /P Flat Washer, .330 x 1.25 x .120
43  936-0447 1 /P Wave Washer, 1.5 x 1.0 x .029
44  936-0504 1 /P Wave Washer, .510 x.750 x .017
45  736-3040 1 /P Flat Washer, .406 x 1.92 x .060
46  736-3078 1 /P Flat Washer, .344 x 1.00 x .063
47  738-0143 1 /P Shoulder Bolt, 3.8-16 x .496 x .336
48  938-0148 1 /P Shoulder Screw, 3.8-16 x .50 x .66
49  741-0338 1 /P Flange Bearing, 3.4 x .52
50 941-0558 1 S  Flange Bearing, 1.0 x 1.25 x 1.62
51  948-0209 1 /P Flange Bearing, .630 x 1.50
52  748-04139 1 Steering Shaft Block

WWW.mymowerparts.com



Page 47 of 50

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Steering Linkage & Pedal Controls

Z-Force S 60 LP

P == W“v !li@v T — Y

o \,A( //.I oI
m 8 /N
Nk 8.
IO ~ \b\ ™~
nm/ ,mfﬂymcv //.\““\\ ~
@ N\ ) ~ P
N, nwmwu\mm O "\ N“\
©® N P \m.\ N\ "M o~ ./
o~ N, N |
"t ,.N/. S, \ ®
al \ YﬂHMIF
Do \nwwww\ leggsw v« mw

||||| ywv..w J.H_iAm\ﬂ!ﬁuuw
' !

R\

Shg===

,
-

V& N e
Y %mﬂw Y S
g &) m/ o
& ,m_\ A@ “ mwﬁ\ 74 I”Wy
. ,\,@Nw { W\ // S
o 4, %wnmmuw /,// )
\‘ L M//, ,””//
| R & \\ 1
o \ \\ \ //// p
v ‘e N\
, N mu
Sy~ =% & W\
A2 S \
8, & iy e V) \
(. . \
@ < \ =
) & W (@)
-y mm\)._,ma.mww. \Mv/ /””//
S 2o \
l.n/,lm.un““nnuﬂﬂulﬂ‘.u ///
- .mm,\mxm\ /N/ m
-\l\\\mmv e , \ \ //// y
&SN AN
AN AN =
B/ R .
/S . ,“ww
@ . Y
= ---,..@\_.@ g _ mﬁm, N
o’ \ d
RN N
/// )

,mwv \ / A



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP
Steering Linkage & Pedal Controls

Page 48 of 50

Ref#  Part Number Qty S/P/F  Description
1 01000451 1 Female Ball Joint, 3.8-24
2 02003170 1 Spacer, 344 x .500 x .375
3 603-04736 1 Right Pivot Arm Assembly
4  603-04737 1 Left Pivot Arm Assembly
5 603-04752-0637 1 Forward Pedal Assembly
6 603-04765 1 S  Forward Bracket Assembly
7  703-07455-0637 1 Pivot Mount Bracket
8 703-07465 1 Reverse Bearing Bracket
9 703-07466A 1 Control Bracket
10 703-07566 1 Hydro Link Plate
11  703-07567 1 Steering Link Plate
12 703-07642A-0637 1 Pedal Mount Bracket
13  703-07675-0637 1 Reverse Pedal Bracket
14  703-07786-0637 1 Pedal Mount Plate Support Bracket
15 710-0206 1 /P Hex Screw, 1.4-20 x .875
16  710-04484 1 Hex Washer Screw, 5.16-18 x .750
17  710-0599 1 /P Hex Washer Screw, 1.4-20 x .500
18  710-0604A 1 /P Hex Washer Screw, 5.16-18 x .625
19 710-0703 1 /P Carriage Screw, 1.4-20 x .75
20  710-0932 1 /P Carriage Screw, 1.4-20 x 1.00
21  710-3005 1 /P Hex Screw, 3.8-16 x 1.25
22  747-05311 1 Hydro Control Rod
23  710-3119 1 /P Hex Screw, 3.8-16 x .750
24  711-0173 1 /P Clevis Pin, .375 x .969
25  711-05270 1 Rod, 3.8 x 5.0
26  711-05274 1 Neutral Adjustment Hub
27  711-05364 1 Adjustment Ferrule, 1.4-28 x 1.000
28 712-04064 1 /P Flange Lock Nut, 1.4-20
29  712-04065 1 /P Flange Lock Nut, 3.8-16
30 912-0411 1 /P Hex Lock Nut, 5.16-24
31 912-3000 1 /P Hex Lock Nut, 3.8-16
32 912-3001 1 /P Jam Nut, 3.8-24
33  714-04040 1 /P Bow-Tie Cotter Pin, 72
34  914-0507 1 /P Cotter Pin, 3.32 x .750
35 932-04262 1 /P Extension Spring, .429 x 2.515
36  735-04113 1 Reverse Foot Pad
37  736-04299 1 Flat Washer, .281 x .50 x .04
38 936-0864 1 /P Thrust Washer, .375 x .812 x .060
39 738-0143 1 /P Shoulder Bolt, 3.8-16 x .496 x .336
40  738-0322A 1 /P Shoulder Screw, .625 x .217
41  738-04427 1 Shoulder Screw, 375 x .48
42  738-0509 1 Shoulder Screw, .500 x 1.825
43  941-0225 1 /P Hex Flange Bearing
44 741-04280 1 Ball Bearing, .25 x .6875 x .25
45  741-0491 1 Flange Bearing, .500 x .34
46  741-3065B 1 /P Hex Flange Bearing, .628
1

47  747-05174

Reverse Pedal Rod

WWW.mymowerparts.com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983
Page 49 of 50

Z-Force S 60 LP

Wheels

/ e, €
g7 TR

1[
l
l
e R / S
P e, V. (=)

llllllll 7 \\ Vs =Xy MI
/ A DAY
/ AA ,A AN\
/AN NET@ N\ B
R\FE
AN IY))
/”// \ HH//,/MuunnHu\\ \

S "
B Y
M N
vy N .
AA.WV "oy
|||||||||||||||| p
&
—
\
i
‘Nakﬂ N
\ \
//HIM yr
S S/ —
N I y e T—.
—— e \
H/IIII:...I!\““

P

7

\

WWW.mymowerparts.com




For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

Z-Force S 60 LP Page 50 of 50
Wheels
Ref#  Part Number Qty S/P/F  Description
1 634-04128 1 Wheel Assy., 18 x 9.5-8 (48" Deck)
1 734-1729 1 Tire, 18 x 9.5 x 8 Not Shown (48" Deck)
1 603-04175 1 Rim Not Shown (48" Deck)
1 02003490 1 Wheel Assy., 20 x 10.00 x 10 (60")
2 918-04317 1 /P Wheel Hub Assembly (60" only)
3  634-04629 1 /P Complete Wheel Assy., 13 x 5.0-6
4  710-04999 1 Hex Screw, 1/2-13 x 8.5
5 710-3119 1 /P Hex Screw, 3/8-16 x .750 (60" Only)
6  712-3050 1 /P Lug Nut, 7/16-14
7 712-3083 1 /P Hex Lock Nut, 1/2-13
8 736-0227 1 S  Flat Washer, .390 x 1.500 x .134 (60" Only)
9  750-05351 1 Spacer, .51 x.75x 1.25
10  750-05352 1 Hub, .76 x 1.23 x 1.25
934-0255 1 /P Valve, Tubless Air Not shown

WWW.mymowerparts.com



